wesonins. FCC/IC TEST REPORT

Report No.: FR732603

Data:

File: D:\Projecti2007Q2RRE7I2603\Part 15C111b111b_Tx_Ch11;2462MHz.EMI_(18)

Level {dBuVin)
97

49

Comditian
EUT

Fower
Hode |

Hode
Data Rate

Data: 1

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

1

9 12000 12600.

TldC& {Discrete)

AF-ANTC G- 16)-060016 VERTTCAL
AP/Router

| Z0¥ac/BIRz

FR TEE03

WLAM | 1b_Tx_Chll;24628Hx

I

Over
Freq Llevel Limit

13200.

13800. 14400. 15000

Frequency (MHz)

Limit
Line

Eeadintenna Cable Preamp Ant Table

Level Factor Loss Factor Pos Pos Remark

MHz dBEu¥./m dE dbBu¥/m
14772.00 41,52 -32.48 T4.00

dBu¥ dB/m dE dE cm deg

Ti.22 -6.38 [1.4T7 35.79 moo --- Peak

File: D:\Project!2007Q2URERE\7I2603\Part 15C111bi11b_Tx_Ch11; ZdEZMHI EMI {18)

Level {(tBuv/m)
a7

49

Condikion
EUT

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

? 15000 15600.

Tlace (Discrete)

HF-ANT(G-18)-0B0A1E YERTTCAL
APSRouter

16200,

16800. 17400, 18000

Frequency (MHz)

Power | EMVac/ B0z
Hade | FR OTEER0S
Hode RLAN | [b_Ts_Chl|;2452MHz
Dats Rate I
Over Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db dk Cm deg
L 1603200 41,46 -32.54 74.00 T0.08 -4.27 IL1.78 3613 e --- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Data: 13 ~_ File: D:\Projecti2007Q2\REEWTI2603\Part 15C111b111b_Tx_Ch11;2462MHz.EMI {18)
17 Level {(dBuvim) Date: 2007-04-14
FCC CLASS-B
a9 FCC CLASS-B (AVG)

S oo el et e e e e e Sl et fo e o et e e o) P (P VAL

3 2483.5 2486.8 24901 24934 2496.7 2500
Trace: (Discrete) FrequEncy (M)

Condikion HF-ANT-0604 10 YERTTCAL
EUT

{ WP/Router
Power v 120¥ac/B0Rz
Hodz | i FR 732603
Hade ¢ ORLAN | Th_Ts_Chi | 24650z
Data Rate |
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dE dB cm deg
| 2483,.95 52,85 -Z[.15 7400 54.21 30,29 3,86 35.51 100 0 Peak
2@ 2483.95 41,34 -12.66 54.00 42,70 30,29 3,85 35.51 100 158 Average

Remark: There is no more obvious spurious emission except the listings above.
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

- Test Mode : Mode 4
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~_ File: D:\Projecti2007Q2\REEWT 32603 \Part 15C111g111g_Tx_Ch01;2412MHz.EMI (18)
o Level {dBuVim) Date: 2007-04-13
FCC CLASS-B
[
EE=SE==R | !
40 ! 75
1
A 30 84, 138. 192. 246. 300

Trace: (Discrete) Frequency (MHz)

Condi tion ¢ LF-ANTCAD1 121 HORTZIONTAL
EUT 1 WPARomter

Power : 120¥acsB0H

Hode | + FR OTIZGE03

Hode ¢ RLAN [ 1g_Ta_Chil; 241 ZdHz
Data Rate B

(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg

[1 119,84 28,897 -14.53 43,50 45,92 1250 |.63 31.08 o --— Peak

2 239,79 35,90 -10, 10 46,00 bz 88 |[[.84 .32 30,93 e - Peak

3 @ 299,73 36.32 -9.138 46.00 BL1.91 13,21 Z.863 30.93 e -—- Peak

Data: 2 ~ File: D:\Projecti007 Q2= EEV7 32603 Part 15CY11g111g_Tx_Ch01;2412MHz.EMI_(18)
" Level (dBuVim) Date: 2007-04-13
FCC CLASS-B
) ‘WS | | | | |
; 300 440, 580. 720, 260, 1000
Tmce (Discrete) Frequency (MHz)
Comdi tion ¢ LF-ANTCRS1121) HORTZONTAL
EUT ; APARouter
Power o 2[)‘|facr' B0z
Hodel : FR OTE2E03
Bade ©ORLAN [lg_Ta_Chil; 24| 2Hz
Data Rate B
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg

| @ 358,80 42,83 -3.17 46.00 56,10 14,72 Z2.90 30,83 100 336 P

2@ 479,80 41.33 -4,87 46.00 5,80 17.0%8 3.456 30,8l 100 308 Op

3 @ 600,30 39.43 -6.6T7 46.00 47.76 18.47 3. 87 30.68 s -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Data: 3 File: D:\Projecti2007 Q2VEEE 732603 art 15C111gV11g_Tx_Ch01;2412MHz.EMI_(118)
i Level (dBuV/im) Date: 2007-04-13

FCC CLASS-B

59 FCC CLASS-B (AVG)

g 1000 1400, 1800. 2200, 2600, 3000

Trace: (Discrete) Frequency (MHz)

Congitign HF-ANT-0604 10 HORTZONTAL
EUT

: ARSRouter
Pawer : 1 E0¥ac/ 60Nz
Hodel 1 FR TEZE03
Hode ¢ WLAN 11z _Tu_ChDl; 24120z
Data Rate HE

ver Limit Eeadintenna €able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg

L @ £389.36 65.24 -8.76 74.00 B6.B9 30.26 3.75 35.48 L0 0 Peak
) £389.38 44.42 -9.58 54.00 4585 30.28 3.75 35.44 L5 35 Average
3@ 2412.00 105. L1 10B. 53 30.27 3.77 35.48 L0 0 Peak
4@ 2412.00 96,53 897.85 30.27 3.77 35.4B LG 35 Average
6 Zd8B8. 00 48 4% -E4. 58 74.00 50.77T 30.30 3.85 35.5l 100 0 Peak
8 2488.00 42.32 -11.68 54.00 43.87 30.30 3.85 35.5l L1 35 Average
Remark: #3 and #4 Fundamental Signal
Data: 4 __ File: D:\Projecti2007Q24RREVI26031Part 15CV1g411g_Tx_Ch01;2412MHZ.EMI (18)
oF Level (dBuim) Date: 2007-04-14
FCC CLASS-B

FCC CLASS-B (AVG)

* WWWWMWW

g 3000 3600, 4200, 4800, 5400, 6000

Trace: (Discrete) Frequency (MHz)

Congitign HF-ANT-0604 10 HORTZONTAL
EUT

i AP/Router
Power r 120¥acs 600z
Hade | : FR 732603
Hode L ORLAN |lg_ Tz Chibl; 24| 2MHz
Data Rate b
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB cm deg
L 4824, 00 49.60 -24.560 T4.00 48.84 32.94 5. 34 3812 Lo0 0 Peak
2 4824, 00 38.00 -16.00 54.00 35,33 32.94 5.84 3612 100 L16& Average
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Data: 5 * File: D:iProjecti2007Q2URBE7I2603Part 15C111g111g_Tx_Ch01;2412MHz.EMI_(18)
o Level (dBuvim) Date: 2007-04-14
FCC CLASS.B
. e FCG CLASS.R (AVG)
0 5000 6600. 7200. 7800, 8400, 9000

Trace: (Discrete} Frequency (MHz)
Condition + HF-ANT-0E04 10 HORTZONTAL
EUT : APARonter

Power o 120 ¥ac/B0Hz

Hodel : FR OTE2E03
Hade ©ORLAN [lg_Tu_Chil; 24| 2Hz
Data Rate B
wver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 2022, 00 58,24 -17.768 T74.00 44.88 39.59 T7.83 3588 100 0 Peak
2@ 2022, 00 46,10 -T7.90 54.00 34.54 39,59 T.83 3588 106 301 Average
Data: 6 ~_ File: D:\Projecti2007Q24=BE17 32603\ Part 15C111g111g_Tx_Ch01;2412MHz.EMI_(18)
o7 Level (dBulV/m) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
i)
0 5000 9600. 10200. 10800. 11400, 12000

Trace: (Discrete) Frequency (MHz)

Condition RE-ANT(f-16)-060816 HORTZONTAL
EUT

;o AP/Router
Power v 120¥acsB0Hz
Hlade | + FR TIZE03
Hode ©ORLAN |lg Tz Chil; 24| 2MHz
Data Rate b
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 965,00 40,85 -33.15 T74.00 7T8.48 -10,07 9.12 236.68 e -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Data: 7 File: D:\Projecti2007 Q2VEEE732603Part 15C111gV11g_Tx_Ch01;2412MHz.EMI_(118)
o7 Level (dBuV/m) Date: 2007-04-14
FCC CLASS-B
FCLC CLASS-B (AVG)
49
1
12000 12600. 13200. 13800. 14400 15000

Trace: {Discrete} Frequancy (W

Condition HE-ANT(-16)-060316 HORTZONTAL
EUT

1 AP/TRouter
Pawer v 120/ BNz
Hode | : FR 732603
Hode o RLAN | 1g_Te_ Chil; 241 28Kz
Data Rate H

(ver Limit Eeadintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dE/m dB dB cm deg

l 14946, 00 38.04 -34.86 7T4.00 68.85 -6.24 |11.31 35 98 o --- Peak
Data: 8 ~_ File: D:\Projecti2007Q24=BE17 32603\ Part 15C111g111g_Tx_Ch01;2412MHz.EMI_(18)
o7 Level (dBulV/m) Date: 2007-04-14
FCC CLASS B

FCC-CLASS-B(AVG)

49

0

15000 15600. 16200. 16800. 17400. 18000

Trace: (Discrete) Frequency (MHz)

Condition HE-AWTC - 16 -060018 RORTZONTAT
EUT

1 AP/Router
Power v 1 20VWac B0l
Hodel : FR OTE2E03
Bade ©ORLAN [lg_Ta_Chil; 24| 2Hz
Data Rate B
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dBE/m dB dB cm deg
L 16077.00 41,32 -32.68 7T4.00 69,96 -4.83 11.79 35.53 e -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Data: 17 ~ File: D:\Projecti2007 Q2= EEV 32603 Part 15C11g1119_Tx_Ch01;2412MHz.EMI_(18)
17 Level {dBuV/m) Date; 2007-04-13
FCCCLASS-B

|

59 Fce 1;;,5.&5@(&%
A

0

2310 2326. 2342, 2358. 2374, 2390
Trace: {Discrete) Frequency (MHz)

Condition HE-ANT-DE04 10 HORTZONTAL
EUT

E WP Router
Fawer v 1E0Wac/ BNz
Hodel : FR 72603
Hode ©ORLAN |lg Tz Chil; 24| 2MHz
Data Rate b
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
| @ Z2388,36 65.24 -8.76 T4.00 66.87 30,26 3.75 3544 100 0 Peak
i 2389, 36 44,42 -9.58 54.00 45.86 30,26 3.75 35 .44 L5 35 Average
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~_ File: D:\Projecti2007Q24=BE17 32603\ Part 15C111g111g_Tx_Ch01;2412MHz.EMI_(18)
80 Level (dBulV/m) Date: 2007-04-13
FCC CLASS-B
I
1 2 l 3
» 3o 84, 138. 192, 246. 300

Trace: (Discrete) Frequency (Hz)

E%dition LE-ANTC 51121 YERTTCAL

i AP/Router
Power o 1 20Wac/B0Hz
tnde | : FR TR2E03
Hade ¢ ORLAN [lg_Tx_Chil; 24| 2Hz
Data Rate B -
wver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
| & 33.78 34.7T6 -5.24 40.00 48.37 16.84 0.87 3l.3Z 100 330 Peak
Z @ 39.89 34.32 -5.68 40.00 5L.10 13.5]1 0.92 3.2l -—- -—- Peak
3 119,864 33.68 -9.82 43.50 50.82 [2.50 [.63 31.08 -—- -—- Peak
Data: 10 ~ File: D:\Projecti2007Q2VEEEW7I2603\Part 15C1119111g_Tx_Ch01;2412MHz.EMI_(18)
80 Level {dBuV/im) Date; 2007-04-13
FCC CLASS-B
40 T 2 —3
s 300 440, 580. 720, 260, 1000

Trace: (Discrete) Frequency (MHz)

Condition LF-ANTCA51121) YERTTCAL
EUT

E AP Router
Powsr v 120¥ags 600z
Hade | . FR 732603
Hode L ORLAN |lg_ Tz Chil; 24| 2MHz
Data Rate b
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB cm deg
L 308,80 35,92 -10.08 46,00 49,19 14,72 Z.90 30,89 e -—- Peak
Z @ 479,90 37.06 -3.85 46.00 47.33 17.09 3.456 30,8l e -—- Peak
3 @ 600,30 37.16 -8.84 46.00 45 48 18.47 3.87 30.66 e --- Peak
SPORTON International Inc. Page No. : 75 of 103
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01



wesonins. FCC/IC TEST REPORT

Report No. :

FR732603

Data:

File: D:\Projecti2007 Q2 RBE? 32603\ Part 15C11g111g_Tx_Ch01;2412MHz.EMI_(18)
Date: 2007-04-13

Level {dBu\im)
17

FCC CLASSH

B

59 FCC CLASS-B (AVG)
MW :
0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete} Frequency (MHz)
Comdi tion : WF-ANT-DED4 10 YERTTCAL
EUT : APARonter
Power R E T F4
Hodel : FR TE2E03
Hode ©ORLAN |lg Tz Chil; 24| 2MHz
Data Rate ]
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L Z2388.96 5T.03 -16.87 T74.00 58.48 30.26 3.75 35 48 100 0 Peak
2 2388, 96 39.80 -14. 14 54.00 4[.20 30,26 3.75 35 .44 100 2368 Average
3 @ 2412, 00 10L, 42 102,84 30,27 3,77 23548 106 0 Peak
48 2412, 00 90,768 92.18 30,27 A T7 3b.46 100 236 Average
5 2494, 00 43,03 -24.97 74,00 50,37 30.30 3.838 35.53 L0 0 Peak
B 2494, 00 38.50 -14.50 54.00 40,85 30.30 3.88 35.53 L0 236 Average

Remark: #3 and #4 Fundamental Signal

Data: 12

Level (dBuvim)
o7

49

0

Date: 2007-04-

File: D:\Project\2007Q2\EREE732603Part 15C111g\11g_Tx_Ch01;2412MHz.EMI_(18)

14

FCC CLASS-B

FCC CLASS-B (AVG)

M

Wwww

3000 3600. 4200. 4800, 5400, 6000
Trace: (Discrete) Frequency (MHz)
Condi tion i HF-4NT-DB04 10 VERTTCAL
EUT : APARomter
Pawer : 1 E0¥ac/ 60Nz
Hogel i FR 732603
%ﬁ: sk : ET.AN Iz Ta_Chil ;241 24Az
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 4824, 00 52,88 -Z1.12 T74.00 50.21 32.94 5.84 36,12 100 0 Peak
2 4824, 00 40,47 -13.53 54.00 37.80 32 94 584 36,12 106 b2 Average
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wesonins. FCC/IC TEST REPORT

Report No.: FR732603

Data: 13 ~ File: D:\Projecti2007Q2\EREEZI2603\Part 15C111gV11g_Tx_Ch01;2412MHz.EMI_(18)
o7 Level {dBuV/m) Date; 2007-04-14
FCCCLASS-B
e REE CLASES (AN
'I'QM
L 6000 6600, 7200, 7800, 8400, 9000
Trace: (Discrete} trequEnCy Wk
Comd i tign ¢ HF-ANT-0B04 10 VERTTCAL
EUT 1 APARomter
Pawer : 1 E0¥ac/ 60Nz
Hodel : FR 732603
Hade ©ORLAN [lg_Tu_Chil: 24| 20z
Data Rate B -
wver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dE dB cm deg
L ThTZ.00 bB.bY -1T.42 74.00 45.96 38.02 T.64 3602 100 0 Peak
2@ 707200 45.50 -8.50 54.00 34.87 38.02 T.64 3602 100 330 Average

Data: 14
Level (dBuV/m)
97

File: D:\Projecti2007 Q2 RBE?I2603\Part 15C1 1gV11g_Tx_Ch01;2412MHz.EMI_(18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

490
1
0 5000 9600. 10200. 10800. 11400. 12000
Trace: {Mscrete} tregquoncy (M)
Comdi tion ¢ WF-ANTCB-16)-060916 YERTICAL
EUT : APARouter
Power v 120¥ac/60Hz
Hlade | + FR TIZE03
Hode ©ORLAN |lg_ Tz Chil; 24| 2MHz
Data Rate H
Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Line Level Factor Loss Factor Pos Pos Remark
WMHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
L 9642, 00 39.78 -34. 22 T4.00 T7.43 -10.09  9.12 36.68 e -—- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Data: 15 ~ File: D:\Project2007Q24REE7IZ603WPart 15C11gV11g_Tx_Ch01;2412MHz.EMI (18)
g7 LEVvel (4BUV/m) Date: 2007-04-14
FCCCLASSB
FCC CLASS-B (AVG)
49
1
0 12000 12600. 13200. 13800. 14400. 15000

Trace: (Discrete) Frequency (MHz)

Condition HE-AWT(f- 16 -0B0O1E YERTTCAL
EUT

1 AP/Router
Power o 1 20VWac B0l
Hodel : FR OTIZE03
Bade ¢ ORLAN [lg_Tx_Chil; 241 2Nz
Data Rate B 2 o
ver Limit Readfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dBu¥ db/m db db Cm deg
L 14846, 00 40.5] -33.49 7T4.00 Tl.42 -6.24 11.31l 35 98 ans -—- Peak

Data: 16 ~_ File: D:\Projecti2007 Q2= BV 32603\ Part 15C111g111g_Tx_Ch01;2412MHz.EMI_(18)
o7 Level (dBul/m) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
" 15000 15600, 16200. 16800. 17400. 18000

Trace: (Discrete) Frequency (MHz)

Condition HE-AWTCf- 16 -0B0018 YERTTCAL
EUT

1 AP/Router
Power o 120VWac B0l
Hodel : FR OTE2603
Hade ©ORLAN [lg_Tu_Chil; 24| 2Hz
Data Rate b -
wver Limit EReadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m dk db Cm deg
L 16041, 00 41.78 -32.22 T4.00 T0.23 -4.40 11.78 35.83 -—- -—- Peak
SPORTON International Inc. Page No. : 78 of 103
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007

FAX : 886-2-2696-2255 Report Version : Rev. 01
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Data: 18 ~_ File: D:\Project\2007Q2¥=BE\732603Part 15C1119111g_Tx_Ch01,2412MHz.EMI_(18)
P Level (dBuV/m) Date: 2007-04-13
FCC CLASS-B

59 FCC CLASS-B (AV(

0

2310 2326. 2342, 2358 2374, 2390
Trace: (Discrete) Frequency (MHz)

Congitign ; HE-ANT-0G04 10 YERTTCAL
EUT

1 APARonter
Pawer v 1E0Wac/ BNz
Hode | i FR 732603
liade ¢ ORLAN [lg_Tx_Chil; 24| 2Nz
Data Rate b ..
wer Limit Eeadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dBu¥ dbB/m dk db Cm deg
L Z388.96 bHT.03 -16.87 74.00 BHB.46 30.26 3.75 3b.44 100 0 Peak
2 Z388.96 39.80 -14.14 54.00 41.289 30.26 3.75 35 44 106 236 Average

Remark: There is no more obvious spurious emission except the listings above.
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SPORTOMN LAR.

FCC/IC TEST REPORT

Report No.: FR732603

- Test Mode : Mode 5
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~ File: D:\Projecti2007Q2¥REE7 32603\ Part 15C111g111g_Tx_Ch06;2437MHz.EMI_(20)
20 Level (dBuv/m) Date: 2007-04-13
FCC CLASS-B
I
40 EEE==mIEEene 1 1
2
1
g 30 84. 138. 192, 246. 300
Trace; (Discrete) Frequency (ViR
Comd i Lign . LF-ANT(9511217 HORTZONTAL
EUT ¢ APSRonter
Pawer v 1 E0Y¥ac/B0Nz
Hode | 1 FR OT3ZROS
Hode v WLAM | lg_Ta_ChOf; 24 37MHz
Data Rats £ .-
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg
| @ 144,48 28,01 -15.49 43.60 46.97 10,32 L[.78 3L.08 e -—- Peak
2@ 239.79 34,39 -11.61 46.00 BL.3T 1l.84 Z.32 30.93 e -—- Peak
3 @ 298.73 37.18 -8.82 46.00 B2.27 13.Z1 Z.83 30.93 B --- Peak
Data: 2 ~ File: D:Project2007Q24RRE7I2603WPart 15C111g111g_Tx_Ch06;2437MHz.EMI (20)
30 Level {dBuv/im) Date: 2007-04-13
FCC CLASS-B
1 3
™ WMMML
0300 140. 580. 720. 860. 1000
Trace: (Discrete) Freduangy (M)
Comd i tion . LF-AMT(9511217 ORTZONTAL
EUT ¢ APSRonter
Pawer v 1 E0Y¥ac/B0Rz
Hoge | . KR T3ZR03
Hode . ORLAM |lg_Tu_Ch0B; 24374z
Data Rate ] ..
Over Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBEu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
| @ A0R 80 41,93 -4 07 46,00 K5 20 |4 T2 2 90 30 89 ——= ——- Ppak
X 479.90 42,03 -3.87 46.00 B2, 30 |T7.09 3.456 30 8| L0 345 GF |
3 @ 600.30 41,11 -4.89 46.00 49,43 18.47 3.87 30.66 . --- Peak
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wesonins. FCC/IC TEST REPORT

Report No.: FR732603

Dat

File: D:\Project2007Q2\RRE7I2603Part 15C111g111g_Tx_ChO6;2437MHz.EMI {20)

Date: 2007-04-13

Fi W §
Level {dBuvim)
117

o)

FCCCLASS-B

1/ k FCC CLASS-B (AVG)

59
J__.,JW
0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Comdition . HF-AMT-DB04 D PORTZONTAL
EUT : AP/Router
Power o 20 Y¥aeSB0HE
Hode | o FROTRZR03
Hode v WLAM | lg_Tx_ChOG; 24 37TdHz
Data Rate b
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dE cm deg
| @ 2390.00 54,02 -19.88 74.00 55.47 30,26 3.75 35.48 100 0 Peak
2@ 2390.00 48,39 -5 6l 54.00 49.84 30,26 375 35 48 L8 34 Average
3 @ 2437, 00 103, 59 104,99 30,27 3.79 35.47 106 0 Peak
4@ 243700 95, 20 96.58 30,28 3,82 3547 L3 34 Average
5@ 2484, 00 49 98 -24.04 74,00 51.30 30.30 3.88 35.53 L0 0 Peak
6@ 2484, 00 44 27 -9.73 54.00 45,62 30.30 3.838 35.53 L& 34 Average

Remark: #3 and #4 Fundamental Signal

Data: 4
Lewvel (dBuVim)
a7

File: D:\Project!2007Q2VERE732603Part 15C1119111g_Tx_Ch06;2437MHz.EMI_(20)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

49WWMMM

e S ey

0

3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Fredquony (M)
Comd i tion . FF-ANT-DB04 10 BORTZONTAL
EUT ¢ AP/Router
Pawer v 1 E0Y¥ac/B0Nz
Hode | 1 FR OT3ZROS
Hode ¢ RLAM |lg_Tx_Ch0B; 2437HNz
Data Rate L - -
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dbu¥/m db dbu¥/m  dBu¥ dB/m db dk Cm deg
| @ 4874, 00 49.57 -24.43 74.00 46.7L 33.14 5.83 36.16 100 0 Peak
2@ 4874.00 38.06 -15.84 54.00 35.20 33.14 5.83 36.16 100 58 Average
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Data: 5 ~ File: D:\Projecti2007Q2¥REE7 32603\ Part 15C111g111g_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBuv/m) Date: 2007-04-14
FCC CLASS-B
- e, FCC CLASS.E (AVG)
19 MM
06000 6600. 7200. 7800. 2400. 9000

Trace: {Discrete) Frequancy (Min)

Condition HF-ANT-0604 10 HORTZONTAL
EUT

1 AP/Houter
Fower v 120YVag/ bRz
Hode | ¢ FR OTRZR0G
Mode v WLAM | lg_Tx_ChOG; 24 37TdHz
Dats Rate ]

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dE cm deg

T737.00 56.34 -17.66 74.00 45.37 38.23 T.70 35,96 100 0 Peak
Ti37.00 45,20 -8.80 54.00 34.23 39.Z23 T.70 35.96 10D L78 Average

0 —
L=k

Data: 6 ~ File: D:\Projecti2007 Q2R B2 32603 Part 15C111g111g_Tx_Ch06;2437MHz.EMI_(20)
o Level (dBuv/m) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
" 9000 9600, 10200, 10800, 11400, 12000

Trace: (Discrete) Frequency (MHz)

Condi tion AF-ANTCG-16)-060816 HORTZONTAL
EUT

+ APSRonter
Paower v 1 EYac/B0Hz
Hode | ¢ FR T3ER0S
Hode © RLAM |lg_Tx_Ch0B; 2437MNz
Data Rate ) -
ver Limit Eeadintenna Cable Preamp Ant  Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m db dB cm deg
| 9747.00 38,97 -35.03 7400 T76.28 -9.8 G 156 36.6l e -—- Peak
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Data: 7 File: D:Project\200702UERE 732603 Part 15CV11g111g_Tx_Ch06;2437MHz.EMI_(20)
o7 Level (dBuv/m) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
0

12000 12600. 13200. 13800. 14400. 15000

Trace: {Discrete) Frequency (MHz)

v HF-AWNTCE-16)-060816 AORTZONTAL
APSRonter

Comdi biom
ENT ]
Power ¢ 120Y¥ag/B0Hz

Hode | v TR OT3ZR03
Hods . ORLAM |lg_Tx_ChOR; 24570z
Data Rate L
(ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEu¥/m dE dBu¥/m  dBEu¥ dB/m dE dE cm deg
L 14616, 00 40.8] -33.39 T4.00 TIL.12 -6.B60 1l.82 35.63 = -—— Peak

Data: 8 File: D:WProject\200702UERE 732603 Part 15CV11g111g_Tx_Ch06;2437MHz.EMI_{20)
o7 Lewvel ((dBuVim) Date: 2007-04-14
FCC/CLASS-B

FCC CLASS-B (AVG)

49

0

15000 15600, 16200, 16800, 17400, 18000

Trace: (Discrete) Frequency (MHz)

Condition HF-AWTG-161-0B0O1E AORTZONTAL
EUT

1 APSRaouter
Power o 1 20Y¥ac/B0A:
Hode | v FR TRZR03
Hads ¢ ORLAM |lg_Tx_ChOR; 24370z
Data Rate B
Over Limit Beadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m dE dE cm deg
L 16032, 00 41,28 -32. 72 T4.00 89,90 -4, 27 11.78 38,13 -—= -—- Peak
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Data: 9 ~ File: D:\Projecti2007Q24REE7IZ603WPart 15C11g111g_Tx_ChOS;2437MHz.EMI_(20)
g7 LEVvel (dBuVm) Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

49 M%%W

9 18000 18600, 19200, 19800. 20400. 21000
Trace: (Discrete) krequency (MHz)
. EHF-EHF HORMN HORTZONTAL

Comd i bign
EUT AP Router

Power 1 20¥ac/ B0R
Hodz | . FF 73ZB03
Hode ¢ RLAM |lg_Tu_ChDb; 24 57HHz
Data Rate =
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dE dB cm deg
| @ |8462.00 49,34 -24.66 T4.00 44,98 21,19 19.12 35,96 e -—- Peak

Dt

a: 10 ~ File: D:¥Project200702=RE 732603 art 15C111g\11g_Tx_Ch06;2437MHZ.EMI_(20)
o7 LEvel (dBuvm) D

ate: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)
i
19

MWWWMM

0

21000 21800, 22600, 23400, 24200, 25000

Trace: {Discrete) Frngquancy (Mo

Condition SHE-EHF HORN HORTZONTAL
EUT

;o APATouter
Power v 1 EDYac B0Hz
Hode | v TR OT3ZR03
Hode . ORLAM |lg_Tx_ChOR; 24570z
Dats Rate L
(ver Limit EBeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dbu¥/m db dbu¥/m  dBu¥ dB/m db db Cm deg
L 24928. 00 48,82 -25.38 74.00 46.81 zl.87 |8.B68 38.55 . --- Peak
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wesonins. FCC/IC TEST REPORT Report No.: FR732603

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 ~ File: D:\Projecti2007 Q2= BV, 32603\ Part 15C111g111g_Tx_Ch06;2437MHz.EMI_(20)
- Level (dBuvim) Date: 2007-04-13
FCCCLASS B
[
i T 3
; 30 84. 138. 192 246. 300

Trace: (Discrete) Frequency (MHz)

Condition LF-ANTCO51121) YERTTCAL
EUT

WP Router
Power v 120¥acsB0Hz
Hlade | + FR TIZE03
Hode ;o RLAN | 1g_Tx_ChiDb; 24 37dHz
Data Rate B
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
| @ 33.78 34.76 -5.24 40.00 48,37 16.84 0.87 3l.32 100 206 Peak
Z @ 39.89 33.98 -6.0z2 40,00 50,78 13.51 0.92 3l.21 s -—- Peak
3 @ 119,84 33.24 -10.26 43.60 50.18 [2.50 [.63 31.08 e -—- Peak
Data: 12 ~ File: D:\Projecti2007Q2VEEEWI2603\Part 15CV119111g_Tx_Ch06;2437MHz.EMI_(20)
80 Level {dBuV/im) Date; 2007-04-13
FCC CLASS-B
40 1 2 —3
0 300 440. 580. 720. 860. 1000

Trace: (Discrete) Frequency (MHz)

Condition LF-ANTCAS11E1) YERTTCAL
EUT

¢ APFouter
Power + 120¥ags B0l
Hodel : FR TE2E03
Bade ORLAN |lg_Ts_ChiB; 24 57Az
Data Rate B
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dEu¥/m dBu¥ dE/m dE dB cm deg
| @ 308,80 36.62 -9.38 46,00 49,89 14,72 Z.90 30,89 e -—- Peak
Z @ 479,90 37,17 -3.83 46.00 47.44 |7.09 3.45 30,8l e -—- Peak
3 @ GO0, 30 37.86 -8.04 46.00 46,28 18.47 3.87 30.66 e --- Peak
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EROATOMN LAB.

FCC/IC TEST REPORT

Report No.: FR732603

Data: 13 __ File: D:\Projecti2007Q24RREWV 32603\ art 15C111g411g_Tx_ChO6;2437MHZEMI_(20)
17 Level {dBuV/im) Date; 2007-04-13
3
FCC CLASS-B
59 ” / \ FCC CLASS-B (AVG)
T 3
0 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Comdi tion : HF-ANT-0E0410 VERTTCAL
EUT : APARonter
Power R E T F4
Hodel : FR TE2E03
Wode ;o RLAN | 1g_Tx_ChiDb; 24 3TdHz
Data Rate ]
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
| @ 2384, 00 50,03 -23.87 74.00 5L.47 30,26 3.75 35 .44 100 0 Peak
Z@ 2384, 00 40,10 -13.80 54.00 41.54 30,26 3.75 35 44 100 101l Average
3 @ 2437, 00 L0L, 41 102,80 30,27 3.79 35.47 106 0 Peak
4@ 2437, 00 9L, 99 893.37 30,28 3,82 36,47 100 101l Average
b @ 2494, 00 43, 68 -24.42 T4.00 50,83 30.30 3.38 35.53 L0 0 Peak
6@ 2494, 00 38. 71 -15.28 54.00 40,08 30.30 3.88 35.53 L0 I3l Average

Remark: #3 and #4 Fundamental Signal

Data: 14 Fi
Level (dBuVim)
a7

ile: D:\Projectt2007Q2UREEI2603\Part 15C111g111g_Tx_Ch06;2437MHz.EMI_{20)

Date: 2007-04-14

FCC CLASS-B

1 FCC CLASS-B(AVG)

49 WW

0

3000 3600, 4200, 4800, 5400, 6000
Trace: {Discrete} Fretushky (MH2)
Comd i tign . HF-ANT-DED4 1D VERTTCAL
EUT 1 APARomter
Power o 1 E0¥ac/B0HT
Bodz | i FR TIZRO3
Hode O ORLAN [lg_Ta_ChiB; 24 37HHz
Data Rate b ..
wer Limit Eeadfintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dBu¥ dbB/m dk db Cm deg
| 8 4874, 00 b4, 10 -19.80 74.00 b5l.24 33.14 5. 8% 3616 100 0 Peak
2 @ 4874, 00 43.07 -10.83 54.00 40.z21 33.14 5.83% 3616 106 b2 Average
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womroninn. FCC/IC TEST REPORT Report No.: FR732603
Data: 15 ~ File: D:\Project'2007Q2VREEZ7 32603 art 15C111g411g_Tx_ChO6;2437MHz.EMI (20)
o7 Level {dBuV/m) Date; 2007-04-14
FCC CLASS-B
T . JGC CLASS,B (AVG)

49 oot m et T

g 6000 6600. 7200. 7800. 8400. 9000

Trace: (Discrete) Frequency (MHz)

Condition HE-ANT-0604 10 YERTTCAL
EUT

;o APARouter
Power + 120¥ag/ B0l
Hodel : FR TE2E03
Hode ;o RLAN | 1g_Tx ChiDb; 24 3TdHz
Data Rate B n
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
| @ 8022, 00 56,00 -17.84 74.00 44.50 38,59 T.83 235.86 100 0 Peak
2@ B802z, 00 46,10 -T7.80 54.00 34.54 39.59 T.83 35.88 100 225 Average
Data: 16 ~ File: D:\Project2007 Q2R B\ 32603 Part 15CY11g111g_Tx_Ch06;2437MHz.EMI (20)
ok Level (dBuVim) Date: 2007-04-14
FCC CLASS B
FCC CLASS-B (AVG)
49
1
° 9000 9600. 10200. 10800. 11400. 12000

Trace: {Discrete) Frequency (MHz)
Condition + HF-ANTCE-1E)-DENBIE VERTTCAL
BUT WP Router

Power | E0Vac/ B0z
Hodel ; FR 732603
EEUL: i ZT..QN I1g_Tu_Chif; 245TiHz
wer Limit Readfinternna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m dB dB cm deg
L 873200 39.02 -34.88 74.00 76.39 -8.8% 9.15 36.63 =am -—- Peak
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FCC/IC TEST REPORT

Report No.: FR732603

Data: 17 ~_ File: D:\Projecti2007 Q2= BEV7 32603 Part 15C111g111g_Tx_Ch06;2437MHz.EMI_(20)
i Level (dBuVim) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
0 12000 12600. 13200. 13800. 14400, 15000
Trace: (Discrete) Frequency (MHz)
Comdi tion ;. HR-ANTCE-16)-DBOGIR YERTICAL
ENT AP Router
Power + 120¥ac/ 600z
Hodel ; FR 732603
Hode BLAN | ig_Tu_Chi; 24 57MHz
Data Rate b ..
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dB cm deg
L 14618, 00 40,00 -33.99 74.00 T0.52 -8.50 11.682 35,63 et -—- Peak
Data: 18 * File: D:\Projecti?007Q29%BE732603Part 15CV 1g111g_Tx_ChO6;2437MHzEMI_(20)
iz Level (dBuVin) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
40
1
o 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete) Frequency (MHz)
Comdi tion ;. HF-ANTCE-16)-0B0GIG YERTICAL
EUT AP Router
Power | E0Vac/B0Hz
Hade | PR 7AZR05
Bade RLAN | ig_Ts_Chif; 24 37MHz
Data Rate ] -
Over Limit Readfintenna fCable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ db/m dk db Cm deg
L 16062. 00 41.92 -32.08 7T4.00 70.31 -4.84 11.79 35.53 -—- -—- Peak
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Data: 19 ~ File: D:\Project2007Q29REE7IZ603WPart 15C11gV11g_Tx_ChO6;2437MHz.EMI_(20)
g7 LEVel (4BuVm) Date: 2007-04-14
FCC/CLASSB

FCC-CLASS-B-(AVG)

L P e e i RS ey o v e PO R ooy

0

18000 18600. 19200. 19800 20400 21000
Trace: (Discrete) Frequency (MHz)

Condition SHF-EHF HORM YERTTCAL
EUT

;o AP/Router
Power v 120¥acsB0Hz
Hade | . FR 732603
Hode ;o RLAN | 1g_Tx_ChiDb; 24 37dHz
Data Rate B - -
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dB dB cm deg
L 18756, 00 48,77 -25.23 7T4.00 44,56 2Z1.33 18.73 35.84 o -—- Peak

Data: 20 ~ File: D:Project2007Q24REE?32603WPart 15C11gV11g_Tx_ChOB;2437MHz.EMI {20}
o Level (dBuV/m) Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)
il

4QMMMW

0

21000 21800, 22600, 23400, 24200, 25000
Trace: (Discrete) Frequency (MHz)

Conditign SHF-EHF HORM YERTTCAL
EUT

: APSRouter
Powsr r 120¥ags 600z
Hade | : FR T32B03
Hode ;o RLAN 1 1g_ Tz ChiDb; 24 37dHz
Data Rate B
(wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB dB cm deg
| & 24948, 00 48,90 -26, 10 T74.00 46.96 Z1.83 [3.64 38 53 ot -—- Peak

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc. Page No. : 89 of 103
TEL : 886-2-2696-2468 Report Issued Date : Apr. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01



SPORTOMN LAR.

FCC/IC TEST REPORT Report No.: FR732603

= Test Mode : Mode 6
Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~_ File: D:\Projecti2007 Q2= BE1732603Part 15CV11g411g_Tx_Ch11;2462MHz.EMI_(18)
Level {dBulmy} Date: 2007-04-13

80
FCC CLASS-B
EE= =l |
40 ; 2
¥
B 30 a4. 138. 192, 246, 300
Trace: {Discrete) Frequency (MK
Condi tion . LF-AMT(B51121) BORTZONTAL
EUT AP/Ronter
Fower v L EDY¥ac/ BNz
Mode | i FROT3ZE03
¥nde RLAN | ig_Ta_Chll; 24620z
Data Rate ] - -
ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos RKemark
MHz dBu¥/m dB dBu¥/m dBuY dB/m db db Gl deg
L L1984 3L1.03 -12.47 43,60 47.98 [2.50 [.83 3L.08 mom -—- Peak
2 239.79 3b.638 -10.32 46,00 bzZ.6b l.64 Z.32 3093 o - Peak
3 299,73 37.66 -8.34 4B6.00 HZ.Th 3.2l Z2.83 30.93 o -—— Peak
Data: 2 ~ File: D:\Projecti200702¥=BE\732603Part 15CV11g411g_Tx_Ch11;2462MHz.EMI (18}
i Level (dBuVim} Date: 2007-04-13
FCCCLASS-B
T 3
] | WMM
0 300 440, 580. T20. 860, 1000
Trace: {Discrete) Frequency IMHE)
Candi tion . TF-ANTCB51121) HORTZONTAL
ENT AP/Router
Power 120¥ac/ B0z
Hodel FR 732603
Hode RLAN | ig_Tu_Chil; 24B2HHz
Data Rate ]
dwer Limit Eeadintenna ©Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
| ! A08. 80 42 83 -3 |7 46,00 56, 10 14,72 2 80 30 89 100 230 Qp
[2 1! 479.90 43,23 -2 77 46,00 53.50 17.09 3.45 30.8| 100 2l Qp |
3! B600.30 41.08 -4.94 46,00 49, 38 [8.47 3.87 30,68 B -—— Peak
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Report No.: FR732603

Dat

File: D:\Projecti200702%RRE\732603Part 15C111g111g_Tx_Ch11;2462MHz.EMI_(18)

Date: 2007-04-13

59

a3
Level (dBuVim)
17

0

Condi bign
ENT

Power
Hodel

Hode
Data Rats

O N s Q) D
D D

3
FCC CLASS-B
? FCC CLASS-B {AVG)
1000 1400. 1800. 2200. 2600. 3000

Trace: {Discrete}

HF-ANT-0604 10 HORTZONTAL
AP Router

1 20¥ac/ MRz

FR 732603

RLAM | lg_Tx_Chll; 246240z
fi

ver
Freq Level Limit

Frequency (MHz)

Limit

Line

Eeadintenna Cable Preamp Ant  Table

Level Factor Loss Factor Pos Pos Remark

MHz dBuY¥/m db dBu¥/m

2334.00 48,12 -24. 88
2334.00 38.19 -1b. 8l
2462, 00 100, 06
2482.00 90.48
2483.53 B0.20 -13.80
2483.53 4283 -11.07

74,00
5d. 00

74. 00
54. 00

Remark: #3 and #4 Fundamental Signal

Data: 4

Level {dBuvmj)
a7

19

0

Condition
EUT

Fower
Yogde |

Hode
Data Rate

0 —

dBuY  dB/m dB dB ch deg

o0. 6L 30,23 3.89 35.40 100 0 Peak

39,68 30,23 3.89 3b.40 100 57 Average

10l.43 30.2% 3.84 3b.49 100 0 Peak

9l.85 30.29 3.84 36.49 100 57 Average

6L.o6 30.2% 3.86 35.5l 100 0 Peak

44.29 30.29 3.86 35.5l 100 57 Average

File: D:\Project\2007 QZURRE7 32603 Wart 15C111gv11g_Tx_Ch11;2462MHz.EMI_ (18}

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

Mf&qrmHV“l4p,HnUw_J,m,MMHTﬂhm_*4f,ﬁ«;_,,,ahhw_hpﬁfqumeJ\hfm¢uu_mwfvﬂJﬁwVﬁawﬂw—wvfuﬂﬁuw

3000 3600.

Trace: {Discrete)

HE-ANT-DEO |0 HORTZONTAL
AP Rovter

| 20Yac/ Rtz

FR TEEZE0ND

RLAN |1g_Tx_Chll; 246280z
fi

(ver
Freq Level Limit

4200.

4800. 5400. 6000

Frequency (MHz)

Limit
Line

Eeadintenna Cable Preamp Ant Table

Level Factor Loss Factor FPos Pos Remark

MHz dEuY/m dE dBuV/m

4917.00 48,75 -24, 25
4917.00  39.47 -14.53

74, 00
54. 00

dEu¥ dB/m dE dE cm deg

48,79 33.27 5.91 38.zl LOg 0 Peak

36.50 33.27 5.8l 36.Zl 100 225 Average
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Data: 5
Level (dBuV/im)
o7

File: D:\Projecti2007Q2%RRE\732603Part 15C111g111g_Tx_Ch11;2462MHz.EMI_(18)
Date: 2007-04-14

FCC CLASS-B

e e BCE CERSE BAIG)

19 M
. G000 6600, T200. 7800, 8400, 9000
Trace: {Discrete} Frequency (MHz)
Condi Lign . HF-ANT-DBO4 1D HORTZONTAL
ENT 1 APSRouter
Pawer v 120¥ac/B0Rz
Hode| . FR T3ZB03
Hode ©ORLAN 1lg Te Chil; 246 28Rz
Data Rate ¢ B - -
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dB cm deg
L THRT. 00 56,68 -17.34 T4.00 48,02 39.0Z2 T.684 38,02 100 0 Peak
2 Tha7.00 45,94 -8.06 54.00 35.30 39.02 T7.84 3B.02 100 22b Average

Data: 6
Level (dBulvm)
97

File: D:\Projecti?00702URRE732603Wart 15CY11gV11g_Tx_Ch11;2462MHz.EMI_(18)
Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B (AVG)

40
1
0 9000 9600. 10200. 10800. 11400, 12000
Trace: {Discrete} tretuency (M)
Condi tion ¢ HF-ANT(E-18)-DE0OIR HORTZONTAL
ENT . APSRouter
Power v 120¥ac/hbRz
Hode| : FR T8260%
Hode . ORLAN g T Chil; 246 28Rz
Data Hate i o
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB cm deg
I 98bz. 00 37.54 -36.46 T4.00 T4.52 -9.63 9.18 38.54 288 -—- Peak
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Data: 7
Level (dBuV/im)
o7

File: D:\Projecti2007Q2%RRE\732603Part 15C111g111g_Tx_Ch11;2462MHz.EMI_(18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B {AVG)

49
1
o 12000 12600, 13200, 13800, 14400, 15000
Trace: (Discrete) Frequency {MHz)
Condi Lign . HF-ANT(B-1E)-DBOGIE RORTIONTAL
ENT AP Router
Pawer 120¥ac/B0Hz
Hade | FR 732605
Hade RLAN [ lg Te_Chil; 24524Hz
Data Rate £ - -
Mwer Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dB cm deg
I 14766, 00 39,82 -34, 18 T4.00 70,62 -6.38 [1.47 36.79 oy -—- Peak

Data: 8
Level (dBuVim)
97

File: D:\Project12007Q2URERE\732603Part 15CY11g111g_Tx_Ch11;2462MHz.EMI_{18)

Date: 2007-04-14

FCC CLASS-B

FCC CLASS-B {AVG)

19
1
9 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete) Frequency (MHz)
Comdi tign . HF-ANT(B-|E)-DBOSIE ORTZONTAL
ENT AP/Router
Power [REULE WP 1)
Hodel FR 732603
Hode RLAN |lg_Tu_Chil; 24624Nz
Data Rate ] N
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Kemark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dB db cm deg
L 16482, 00 41,44 -32.56 T4.00 70.23 -9.85 [1.88 30.8l = -—- Peak
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Data: 17 ~ File: D:\Projecti20070Q24=BE\732603Part 15CV11g111g_Tx_Ch11;2462MHz.EMI_(18)
17 Level (dBuVim) Date; 2007-04-13
FCC CLASS-B
B [t FCC CLASS-B (AVG)
024335 2486.8 24901 24934 2496.7 2500

Trace: (Discrete} Frequency (MHz)

HE-ANT-0604 10 RORTZONTAL
AP Router

Condition
EUT i
Power v 1 20ac/BlRz

Hade | ¢ FR TEZE03
Hode ¢ RLAN | lg_Tx_Chll; 24628Rz
Data Rate f

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Eemark

MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB db cm deg

| 2483.53 60.20 -13.80 74.00 61.56 30.29 3.856 35.51 100 0 Peak

b 2483.53 4Z.93 -11.07 54.00 44.29 30.29 3.86 35.51 100 57 Average
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Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 ~_ File: D:\Projecti2007Q2VREE\?I2603Part 15C11g11g_Tx_Ch11; Z4EZMHI EMI (18)
& Level (dBuv:m) Date: 2007-04-13

FCCCLASS B

40—| 1

I —————

30 84. 138. 192. 246, 300
Tlace (Discrete) Frequency (MHz)
Comdi tion . TF-ANT(951121) YERTTCAL
EUT : AP/Router
Power | ED‘Facfﬁﬂﬂz
Hode| ¢ FR 73
Mode . RLAM ||g Tx _Chil; 24627Hz
Data Rate |
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark
MHz dBu¥/m dB dBu¥/m dBu¥Y dB/m db dB cm deg
[ 33.78 35,38 -4.62 40.00 48.%9 16.84 0.87 3l.32 =on -—- Peak
2! 40,53 34.58 -5.42 40.00 5[.84 13.01 0.%2 3L.19 =mm -—- Peak
3! 133,14 39.50 -4.00 43.50 57.53 [L.37 L[.87 3L.08 132 127 GP
Data: | File: D:\Project'2007Q2REE7I2603%art 15C111g111g_Tx_Ch11;2462MHz.EMI (18)
30 Level {dBuW/im) Date; 2007-04-13
FCC CLASS-B
40 i 2 3
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Camdition . LF-ANT(S51121) YERTICAL
EUT t APSRaouter
Power o 120Y¥ac/B0H:
Hode | o FR TRZR03
Hads ©ORLAM |lg_Tu_Chi|; 24620z
Data Rate H
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m db dbu¥/m  dBu¥ dB/m db dk Cm deg
i 308.80 35,80 -10.40 46,00 48.87 14.72 .80 30.83 e --- Peak
2 479.80 37.08 -8.9] 46.00 47.36 17.0% 345 30.8! e -—- Peak
3 600,30 36.60 -8.40 46,00 44,92 1847 3.87 30.66 = -—- Peak
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Data: | File: D:WProject\2007Q2VERE 732603 Part 15CV11g111g_Tx_Ch11;2462MHz.EMI_{18)
i Lwel (dBuV/im) Date: 2007-04-13
3
FCC CLASS-B
59 1 J FCC CLASS-B (AVG)
9 1000 1400. 1800. 2200, 2600, 3000

Trace: (Discrete) Frequency (MHz)

Condition : HF-ANT-0604 10 YERTTCAL
EUT 1 APSRouter

Power .| ED‘IaCIBDHz

Hode | I 1

dode 1 WLAM I Ig Tx _ChIl; 243 28H:
Dats Rate ]

Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Lewvel Factor Loss Factor Pos Pos Bemark

MHz dBu¥/m dB dBu¥/m dBu¥ dB/m dB db cm deg

l 2384.00 52 1l -Z1.89 74.00 53.55 30.25 3.7b 3b.dd 100 0 Peak
P 2084,00 41,72 -12.28 54.00 43.16 30,20 3.75 3b. 44 100 3l4 Average
3 @ 246z, 00 108, 87 110.24 30,29 3,84 35.48 100 0 Peak
4@ 24B2.00 98.83 100,20 30.29 3.84 35.48 100 314 Average
g I? 2483.50 73.32 -0.68 74.00 T4.B8 30.28 3.8 35.5l 100 0 Peak

2483.50 5Z.2Z5 -1.75 5H4.00 B3.6l 30.28 3.86 35.5l 100 3ld Average
Remark: #3 and #4 Fundamental Signal

Data: 12 File: D:\Project\2007Q2UERE732603Part 15C\11g411g_Tx_Ch11;2462MHz.EMI {18)

7 Level {dBuvimj} Date: 2007-04-14
FCC CLASS-B
1 FCC CLASS-B (AVG)
49 W
M«v 1
? 3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete} FEEUENCY (W)
Condi bigm 1 HF-ANT-DEO4 1D YERTTCAL
EUT ¢ ARSRouter
Fower v 1 20¥acshlHz
Hodel . FR T32E0G
Hode ¢ WLAN | 1g_Ta_Chll;24628Hz
Data Rate fi

ver Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBu¥/m db dBu¥/m  dBu¥ dB/m dB dB cm deg

L 4924.00 B55.57 -18.43 74.00 bHZ. 60 33.27 5.9l 36.Zl 100 0 Peak

z 4824. 00 4317 -10.83 54.00 40,12 33.34 5.82 3B.Zl 100G 6l Average
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Data: 13 File: D:\Projecti2007 Q2= EE\732603Part 15CV11g111g_Tx_Ch11;2462MHz.EMI {18}
- Level (dBu\/mj) Date: 2007-04-14

FCC CLASS-B

s e i FCE CLASSB (AVG)

N PO i

o

G000 6600, 7200, 7800, 8400, 9000
Trace; {Discrete) Frequency (MHz)

CondiLign HF-ANT-0G041 0 YERTTCAL
ENT

¢ APSRouter
Power ¢ 1 E0¥ac/ B0z
Hode| : FR T32R0%
Had= CORLAN |lg_Tw_Chll; 2462Hz
Data Hate i i
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dE cm deg
I 8201.00 56.63 -17.37 74.00 45,13 39.43 8.04 3597 100 0 Peak
2 221100 47,18 -6.84 54,00 356,66 39.43 8.04 35,97 100 220 Average
Data: 14  File: D:\Projecti2007 Q24 B \732603Part 15CY11g111g_Tx_Ch11;2462MHz.EMI_(18)
a7 Lewvel (dBuVim) Date: 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
% 5000 9600. 10200, 10800, 11400, 12000

Trace: (Discrete) Frequency (MHz)
;. WF-ANTCE-1B1-DB0RIE YERTICAL

Condi bign
ENT ARSRouter

Pawer 1 20¥ac/B0Hz
Hode| . FR 732603
Hode ©ORLAN |lg T Chil; 245 28Rz
Data Rate B e
Mver Limit  Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m  dBu¥ dB/m dB dB chm deg
L 9846, 00 37.09 -36.91 74,00 T4.07 -9.63 9.18 36.54 L -—— Peak
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Data: 15
Level (dBu\/my)
97

File: D:\Project12007Q2UERE\732603Part 15C\11g\11g_Tx_Ch11;2462MHz.EMI_{18)

Date: 2007-04-14

FCC CLASS-B

FCECLASS-B{AVG)

19
!
o 12000 12600, 13200, 13800, 14400, 15000
Trace; {Discrete) Frequency (MHz)
Comdi tign ¢ HR-ANT{B-1B3-DB0OIE VERTTCAL
ENT AP Ranter
Power ¢ 1 E0¥ac/ B0z
Hode| : FR T32R0%
Had= RLAN |lg_Tu_Chil; 2452H0z
Data Hate b - .
Over Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dEuY/m dE dBu¥/m  dBu¥ dB/m dB dE cm deg
I 14892, 00 39,28 -34,.72 T4.00 T0.13 -6.28 [1.36 35.93 = -—- Peak
Data: 16 " File: D:AProjecti?007Q2URPE?I2603Part 15C411g411g_Tx_Ch11;2462MHz.EMI (18}
o7 Level (dBuV/im) Date; 2007-04-14
FCC CLASS-B
FCC CLASS-B (AVG)
49
1
0 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete} Frequency (MHz}
Condi bion : HF-ANTCB-1B)-DEORIE YERTTCAL
ENT AP Ranter
Power 120Yac/ B0z
Hodel FR 732603
Hode RLAN |1z Tu_Chil; 246240z
Data Rate ] - -
Over Limit FReadintenna Cable Preamp  Ant Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dE dBu¥/m  dBu¥ dE/m dB dB cm deg
I 16017, 00 41,36 -32.86 T4.00 869.8 -4.16 [L.7T7 36,13 v -—- Peak
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Data: 18 ~ File: D:\Projectt2007Q2¥REE\732603Part 15CY11g\11g_Tx_Ch11;2462MHz.EMI {18)
117 Level {(dBuVim) Date: 2007-04-13

FCC CLASS-B

59%

s 24835 2486.8 24901 24934 2496.7 2500
Trace; {Discretej HeqUENCYIS

CondiLign HE-ANT-060410 YERTTCAL
ENT

¢ AR/Router
Power v 120¥acsf0Rz
Hode| . FR TH2603
Hode o RLAN | lg_Ta_Chil; 24628Hz
Tata Rate ;2R

wer Limit Eeadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark

MHz dBu¥/m dB dBu¥/m dBuY¥ dB/m dB db cm deg

@ 2483.50 T3.32 -0.88 T74.00 T4.68 30.29 3.8 3b5.5l 100 0 Peak
! 2483.50 bZ.Z6 -1.Thb B4.00 53.6L 30.29 3.8 3b.5l 100 314 Average

L
2

Remark: There is no more obviousl spurious emission except the listings above.
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5.8 Antenna Requirements

5.8.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.8.2 Antenna Connected Construction
The antenna used in this product is Dipole Antenna with reverse SMA connector and it is considered to

meet antenna requirement of FCC.

5.8.3 Antenna Gain
The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 04, 2006 | Jul. 04, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 28, 2006 | Apr. 28, 2007
(CO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Apr. 19, 2007 | Apr. 19, 2008
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 22, 2006 | Dec. 22, 2007
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 28, 2008
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
- S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz [ Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 I1m-4m N/A N/A
L (03CHO06-HY)
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Uncertainty of Xi
Contribution U(Xi )
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Uncertainty of Xi
Contribution Probability u(xi )
dB
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 254
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Uncertainty of Xi ( )
I Ci Ci*u(x
Contribution Probability u(xi ) i
dB o
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95%  U=2Ue(y)
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